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300 EXC SIX DAYS CKD 2025 <2025><BR><F7440Y2>
WIRING HARNESS
63966

Pos Part Number Description Additional Text Quantity
1 A45011075000 Main wiring harness 1.00
2 A49011080000 Turn signal wiring harness, fr 1.00
3 A49011081000 Turn signal wiring harness, re 1.00
4 A49011033033 Offroad-control-unit 1.0 1.00
5 000700000LP001 dummy plug 1.00
6 A42041025000 Injection valve protection 1.00
9 49111425200 BULB 12V 2,3W (W2X4,6D) 2.00
10 60011093075 RUBBER CABLE TIE 75MM 03 1.00
11 77711050000 BRAKE LIGHT SWITCH FRONT 2014 1.00




12 79711060033 Horn, cmpl. 1.00
13 A49011034000 Voltage regulator 1.00
14 A46011055100 Battery holding bracket 1.00
15 000700000LV001 Dummy plug LV 2p/sealed 1.00
16 0125050003 WASHER DIN0125-A 5,3 1.00
17 0934050003 HEXAGON NUT DIN0934-M 5 1.00
18 44011076140 CABLE TIE 140/2,5MM BLACK 0.00
18 44011076200 Cable tie 200/4.6mm black 0.00
18 44011076305 CABLE TIE 300/4,8MM BLACK 0.00
19 83008000012 special screw M6x12x3 1.00
20 A45041075000 crank case pressure sensor 1.00
21 A45041075010 Rubber band, crankcase pressur 1.00
22 0024060156 HH collar screw M6x15 TX30 ONLY USA 1.00
23 83013026000 Line guide 1.00
24 A45041031000 Engine control unit 1.00
25 A45041031050 Engine control unit rubber 1.00
26 79111053000 battery 12V/24Wh 1.00
27 75011097100 Ground wire 1.00
28 58411098100 CONTACT WASHER M6 VSV-K6 3.00
29 0007000000U002 Plug cap 1.00
30 0025050126 HH collar screw M5x12 TX30 2.00
33 55641030000 Holder control unit 4.00
35 0023060123 COLLAR SCREW M6X12 TX 1.00
36 0017060205 SCREW FOR PLASTIC K60X20 SW6 3.00
37 59003001099 METAMOLL 90X45X3MM 03 1.00
38 79111053010 screw kit only for 79111053000 1.00
40 58011109120 Plug-in fuse, big 20A 2.00
56 A46011059050 Battery cable cmpl. 1.00
57 58211058050 BRACKET RUBBER F.STARTRELAY 07 1.00
58 58211058000 Starter reley 12V 99 1.00
59 A44011059000 Starter cable 1.00
69 77240099000 Protection cap for starter eng 1.00
73 0985060003 Self lock. nut DIN985-M6-A2 1.00
88 0902060083 Oval head screw ISO 7380 M 6X8 2.00




